S
ATER

PICK CONGRESS HOTEL
CHICAGO, ILLINOIS

FEBRUARY 23-24, 1971



ADVANCED WASTE TREATMENT AND

WATER REUSE SYMPOSIUM

PICK-CONGRESS HOTEL

Florentine Room

Chicago, Illinois

February 23-24, 1971

Sponsored By
Environmental Protection Agency
and
Co-Cponsored By
State Water Pollution Control Agencies of:

Illinois
Indiana
Michigan
Minnesota

Ohio
Wisconsin



ADVANCED WASTE TREATMENT AND

WATER REUSE SYMPOSIUM

Session #3, Wednesday, February 2.

Moderators: Indiana and Ohio Water Pollution
Control Agency Representatives

8:45 A.M, Ammonia Removal: Specific Ion Exchange
and Air Stripping

Dr, Joseph B, Farrell, Chemical Engineer
Ultimate Disposal Research
Advanced Waste Treatment
Research laboratory, EPA, Cincinnati

9:30 A.M. Modification of a Trickling Filter
Plant to Allow Chemical Precipitation

Richard C. Brenner
EPA, Cincinnati

10:00 AM. Chemical Precipitation of Phosphorous

Dr. S. A. Hannah, Chemist
Physical-Chemical Research
Advanced Waste Treatment Research
Laboratory, EPA, Cincinnati

10:30 A.M. Coffee Break
to
10:45 A.M.
10:45 AM. Utilization of Sludge as a Resource for

Agricultural Purposes

Dr. William J, Bauer
Bauer Engineering, Inc., Chicago

11:30 A M, Lunch
to
1:00 P.M,



CONTENT

"Modification of a Trickling Filter Plant to Allow
Chemical Precipitation"

James E, Laughlin, P.E.

"Chemical Precipitation"

Sidney A, Hannah



MODIFICATION OF A TRICKLING FILTER PLANT

TO ALLOW CHEMICAL PRECIPITATION

*James E, Laughlin, P, E.

This paper is intended to give the reader information on how a trickling
filter waste treatment plant was modified to permit chemical precipitation of
phosphorous and other substances; Also, some very preliminary performance
data are included from the operational phase of this Advanced Waste Treatment
Project.

One performance objective in this project is reduction of phosphorous
(as P) to a level of one mg/l or less. Reduction of BOD and suspended solids
to 10 or 15 mg/l are further goals of the project. If this plant can perform
that well, consistently and economically, a contribution may be made toward
enhancing performance of thousands of other trickling filter plants in use
today.

Both the modifications described and subsequent performance studies are
part of a 28-month Advanced Waste Treatment Project. Physical modifications
are complete, Operational investigations are underway and will continue
through 1971, By early 1972 it should be possible to assess whether the
modifications were well conceived, and whether the process can be optimized

and made part of the plant operating procedure. The appendices to this paper

*Partner, Shimek-Roming-Jacobs & Finklea, Consulting Engineers, Dallas, Texas

This paper describes part of an Advanced Waste Treatment Project now underway
at the City of Richardson, Texas. Mr, Robert E. Derrington, Water Superin-
tendent, is Project Director, Mr. Laughlin is Associate Director. The project

is 75% funded by the Environmental Protection Agency.



include the project schedule, and background on generation and processing

of data.

EXISTING TREATMENT FACILITIES

In this project, chemical treatment is intended as an adjunct to the
typical physical and biological treatment already provided., Furthermore,
it was intended that required modifications be as simple as possible and that
existing facilities be fully utilized. The plant's existing facilities can

be shown in a schematic sketch, Design capacity is 1.6 MGD,

CITY OF RICHARDSON, TEXAS
WASTEWATER TREATMENT PLANT
1969

4— FINAL SLUDGE & RECIRCULATION

CL

mﬂ.ow—\\\\-x-g——‘ ' | EFFLUENT

SCREEN | PUMPS  SPLITTER $PLITTER JUNCTION FINAL
80X 80X aox CLARIFIER

PRIMARY TRICKLING
v‘“ CLARIFIERS FILTERS
B a
> DIGESTERS
{UNHEATED)

v o




A mechanical bar screen precedes a wet well serving four raw sewage
pumps which lift the water into a flow splitter box. Proportional weirs
there divide flow between three clarifier-digesters, Primary effluent is
combined in a splitter box, then divided and sent to two standard rate rock
filters. Filter effluent is combined and carried to the final clarifier,
Chlorination and settling are simultaneous in that clarifier. A mixture of
final sludge and recirculation are returned to the head of the plant; the
amount of recirculation is regulated by a level control system in the raw
sewage wet well,

Sludge is digested in the lower compartment of each primary clarifier-
digester., No heat is provided (gas is wasted through a burner) and mixing
consists of gentle stirring by a 3 rph mechanism revolving on the same shaft
as the clarifier rakes above.

Sludge is dried on sand beds. Filtrate collected in the underdrains
goes back to the head of the plant, Digester supernatant is drawn and
batch treated before return to the head of the plant, Three 500 gallon
fill-and-draw tanks receive raw supernatant; alum is added, 250 mg/l, then
20 minutes of ajir agitation yield a finished liquor which separates into
sludge (which goes onto drying beds) and treated supernatant with strength
comparable to raw sewage.

Detailed plant data can be condensed into the table which follows.



DATA ON TREATMENT UNITS

Diam Depth Circum Area

(Ft) (Ft)

Primary Clarifier No. 1 40 8
2 40 10

3 40 10

Primary Clarifiers Combined -- --
Final Clarifier 70 6
Filter No. 1 84 6.
2 120 6.

Filters Combined

Digester No, 1

2

3
Digesters Combined

Sludge Drying Beds

(1) Area in acres:

(2)

40 14.3€2)
40 14.3(2)
40 14.3(2)

12,000 Square Feet

0.127, 0.260 and 0.387, respectively
14 .3 Effective, 18,0 SWD, 15.8 Clear @Center

5
5

(Ft)

126
126
126
378

220

Volume
(SqFt) (Cu Ft) (Gal)
1257 10,054 75,200
1257 12,570 94,000
1257 12,570 94,000
3771 35,194 263,200
3848 23,088 173,000
5542(1) 36,000 --
11310¢1) 73,500 --
16852¢1) 109, 500 --
1257 13,000 135,000
1257 13,000 135,000
1257 13,000 135,000
- 39,000 404,000



These physical dimensions allow estimation of clarifier detention
times at different flows, an important factor in predicting lag time through

the plant. Hyperbolic equations describing assumed plug flow are plotted on

the following graph.

6
5 _+FINAL CLARIFIER
/wPRlMARY CLARIFIER
4
FLOW(MGD)
3 N\
* \\\\

I 2 3 4 5 6
DETENTION (HOURS)

Although the plot is only an approximation of actual conditions (and
this is further compounded when assuming plant detention time equals cle
detention time), it has proven most helpful in predicting passage of o

conditions through the system.



The following table summarizes data on the load received at the existing

plant, and on the performance of the system.

CHARACTERISTICS OF WASTEWATER
(mg/1 unless noted)

Typical Influent Conventional Effluent

(Api-Nov 1970) (Apr-Aug 1970)
Flow *1.6 MGD
Suspended Solids 145 *15
BOD 140 *20
Phosphorous (p) 8.8 8
Phosphorous (P) 122 1b/day
Total Kjeldahl Nitrogen (N) 21 10
Iron (Fe) 0.84
Aluminum (Al) *0,23
Alkalinity (Ca 003) 175
Ratio BOD/COD 0.45

*Geometric means, all other values are arithmetic means.

Richardson's treatment plant has been attended full time for some years.
Approximately 320 manhours per week are required to operate and maintain the
facility. 1In addition, an analyst devotes 40 man hours per week in the control

laboratory.



MODIFICATION FOR CHEMICAL ADDITION

Early in the project two coagulants were selected for operational trials:
aluminum in the form of liquid alum, and iron in the form of liquid ferric
chloride, Both are available in bulk, from commercial firms, at haul distances
of about 250 miles, Both are similar enough in character to permit use of
common storage and feeding hardware, Use of polymers was also predicated at
this point, assuming they would be worthwhile in improving settling character-
istics of solids involved.

The flow diagram of the plant could now be modified to permit addition of

these chemicals at the head end and just ahead of the final clarifier.

CITY OF RICHARDSON, TEXAS
WASTEWATER TREATMENT PLANT
1970

<4— FINAL SLUDGE & RECIRCULATION

COAGULANT

INFLOW —\\\\—} - H ]
SCREEN | PUMPS  SPLITTER SPLITTER JUNCTION FINAL
80X BOX 80x% CLARIFIER

PRIMARY TRICKLING
,ﬁ CLARIFIERS FILTERS
2 a °
DIGESTERS
(UNHEATED)

o

EFFLUENT



One 6000 gallon fiberglass stores liquid coagulant in a central location.
Two chemical feed pumps are installed beside the tank, and piped to deliver
to either the head or effluent ends of the plant, or both ends simultaneously.
Both pumps have variable feed controls covering their 0-110 gph discharge range.
Pump controls have automatic-manual capability. Wetted parts are of materials
resistent to alum and ferric chloride.

Two 1200 gallon fiberglass polymer storage tanks are provided: one near
the plant influent sewer and the other near the final clarifier, Both have
feed pumps similar to the pair at the coagulant tank, In addition, polymer
tanks have eductor assemblies for dispersing polymer, and 3 hp mixers for
blending fresh batches of polyelectrolytes,

The junction box preceding the final clarifier was modified to provide
flash mixing of coagulant, The change involved baffling off a section and
installing a mixer there to promote rapid disperéal of the metal salts

injected, The arrangement is shown in the following isometric view.



MIXER =

BAFFLE

FLASH MIX MODIFICATION
FINAL CLARIFIER JUNCTION BOX

The mixer delivers 2,2 water hp. The approximate velocity gradient
for this system is G equals 650/sec., At the average flow of 1.6 mgd, detention
is some 50 sec, so Gt equals 32,000,

Further analysis of this dispersion-flocculation system gives information
on the reaction times available for flash mixing, intense flocculation, and
gentle flocculation. These detention periods are based on simple displacement
through: mixing chamber, pipeline, and that part of the centerwell area in the

clarifier where active flocculation is observed.



Volumes involved, in-gallons:

Flash Mix 1,000
High Energy Flocculation 4,000

Low Energy Flocculation 20,000

TOTAL VOLUME 25,000 Gal

Flow Rates Coagulation Flocculation Time (Minutes)
MGD GPM (Minutes) High Energy Low Energy Total

1 700 1.42 5.71 28.6 34.3

1.5 1,050 0.95 3.81 19.1 22.8

2 1,400 0.71 2,86 14.3 17.1

2.5 1,750 0.57 2,28 11.4 13.7

3 2,100 0.48 1,91 9.5 11.4

Flash mixing of coagulants added to raw sewage uses kinetic energy of
the turbulant flow entering the wet well, Chemicals are injected at a
manhole; mixing begins in a ten feet section of steeply descending sewer
which carries plant inflow to the wet well, and dispersal is completed in a
confined receiving zone in the wet well,

After a brief (and indeterminant) stay in the wet well, flow is picked
up by pumps and passes into the splitter box, Detention time is short and
energy levels are fairly high from pumps to clarifiers. All this is followed
by flocculation in the centerwell area of the clérifiers, but an estimate of
the size of the flocculation zomes there has not been possible.

Summarizing, coagulaat dispersal and flocculation in raw sewage takes

place at ill-defined energy levels and reaction periods. The arrangement

10



is probably not as effective as that in the final effluent, but there has been
an attempt to make the best of the existing situation.

At both ends of the plant, polymer injection facilities deliver into the
high energy rlocculation zones. Polymers are mixed with 20 gpm carriage water
and jetted into a hydraulic regime where there is sufficient turbulence to
promote dispersal. A two minute lag time is intended between injection of

coagulant and addition of polymers,

IMPROVEMENTS IN FLOW CONTROL AND SAMPLING

One primary clarifier was found to suffer poor inlet hydraulics due to
its piping arrangement into the centerwell skirt, A combination splitter-
deflector was fabricated and installed to redirect inflow; a good approximation
of a velocity dissipating centerwell was obtained,

There were some inaccuracies in the control of flow division in the
splitter box preceding the trickling filters. This had been regulated by
manual adjustment of gate valves, Proportional weilrs were fabricated and
installed in the box, insuring an accurate division at all rates of flow.

Recirculation (which includes final sludge) had not been sampled and
tested previously., It flows from the bottom of the clarifier, through a
gravity line, to the raw sewage wet well, There is a vault housing a flow
meter and an air-operated throttling valve at the midpoint of the line.
Facilities for automatic sampling were installed in the vault, and function

per the following sketch,

11



CONTINOUS -
FLOW AT
CONSTANT
HEAD
E SOLENOID
]
|
|
DRAIN SAMPLE |
|
PUMP I
1
I TIME-PULSE SIGNAL TO RECORDER ™
FLOW
RECIRCULATION ——e=
) METER
_d

RECIRCULATION SAMPLER

12



A continuous sample flow is withdrawn and split between a constant head
shunt and a sample shunt which normally is directed to drain., When the flow
meter generates a signal indicating flow in the recirculation line, thgt
signal energizes a solenoid which diverts sample flow to a receiving can.

The amount  of sample caught is proportional to the amount of recirculation flow.

Two magnetic flow meters were added to the supernatant treatment system:
one measures raw flow coming in, and the other measures treated supermatant
going to the head of the plant, The difference between their cumulative
readings gives the volume of precipitated sludge diverted to drying beds.,

The throttling valve on the plant recirculation line had, for years,
been controlled by water level in the wet well, Recirculation occurred on
a demand basis, For reasons discussed later it became necessary to sharply
reduce this flow. An electric timer was wired into the control circuit in a
manner which allowed it to override other signals. This timer was eventually
set to trigger a 25 second flushing flow every 20 minutes; this pattern
established a 70,000 gpd recirculation rate.

Underdrain facilities at the sludge drying beds collect fiiltrate from
wet sludge, Underflow from seven beds comes to either of two filtrate
manholes, The manholes were partially dammed and a sump pump was placed in
each, A standard water meter was put into the discharge line of each pump,
and this permits a record of bed drainage.

A static head of nearly 15 feet of water is available to push digested
sludge from digesters to drying beds., This gravity arrangement appears
entirely suitable from an operational standpoint. For this project, however,

an accurate measure of sludge flow is needed. A piston type sludge pump, with

13

GPO 821-371-—1



attached stroke counter, was installed for that reason,

MISCELLANEOUS IMPROVEMENTS

A small manually adjusted chlorinator had served the plant adequately
for some years, It was replaced by an automatic 2000 ppd unit with compound-
loop automatic controls, This changeout was made more to support the demonstra-
tion project than it was to modify the plant for chemical addition. Also, after
trial operations the waste flow sensing leg was disconnected in the compound-
loop control; chlorine flow can be closely controlled by the automatic residual
analyzer,

A recording pH meter was installed to monitor plant influent, and a record-
ing dissolved oxygen meter was set up on the effluent. Both of these supply
information valuable to the demonstration project, but neither would be really
necessary in a normal plant modification,

Ten small pipelines, mostly PVC, were installed at various locations
around the plant. These deliver coagulant, polymér dilution water, diluted
polymer, rinse water, and sample flows,

Prior to the project, all three digesters were drained and cleaned. Steel
stirring mechanisms were strengthened or rebuilt as necessary. This insured
that the digestion system was free of grit and was mechanically functional for

the study,.

LABORATORY FACILITIES AND PERSONNEL

The existing plant had its control laboratory located in the main building.

The arrangement was somewhat cramped, so a separate lab huilding was built just

14



prior to beginning the project, Additional space and personnel were added to
[...]
system mineral addition to the aerator is included not only for phosphorus
removal but to prevent biological solids loss from the sedimentation tank
under varying hydraulic load. Provision of an automatic backwash deep bed
filter serves as an effluent polishing device. Nitrogen removal may be
obtained with this system by operation of the activated sludge system

such that nitrification will take place and injecting sufficient methanol
ahead of the filter so that denitrification will take place.



Optional Pretreatments:

CHEMICAL CLARIFICATION

ACTIVATED SLUDGE

i ULTRAFILTRATION

DISINFECTION L——’-

= —— >
[
!
!
[
!
RAW  ——3
WASTE
|
|
!
|
e -

CLARIFICATION AND
GRANULAR CARBON

SLUDGE REMOVAL

FIGURE 2.

SCHEMATIC DIAGRAM OF ULTRAFILTRATION SYSTEM



SLUDGE KIEMOVAL

MINERAL ADDITION
I_- l SLUDGE RECYCLE

AERATION ——— SEDIMENTATION
(COMPLETE MIXING)

,~—===—METHANOL ADDITION
s FOR NITRATE REDUCTION

d (Optional)

RAW WASTE RECYCLE WASH WaTeR

DEEP BED
=—1 DISINFECTION FILTRATION

FIGURE 3. SCHEMATIC DIAGRAM OF CHEMICAL-BIOLOGICAL SYSTEM



- 8 -

Sludge Treatment

As is the case for large scale plants the greatest problem for small

flow plants is sludge disposal. Of the several sludge disposal methods
available some such as sludge drying beds, are more applicable to small
plants than large plants, while some such as mechanical sludge filtration
appear to be too expensive for small plants. Treatment and disposal
methods which are being seriously considered include:

dewatering on drying beds with or without lime treatment
gravity thickening and temporary storage with periodic pump-out
incineration

aerobic digestion

an oP

Incineration is the most costly of these but the most attractive as the
only residue for disposal is a sterile ash. A fluidized bed incineration
system which has been successfully applied to the incineration of plastic
wastes will soon be evaluated for incineration of sludge. This system
shows promise for small treatment plants because fluidized beds hold

their temperature well during shutdown of several days, and are relatively
easy to automate.

Our knowledge of fundamental characteristics of the chemical-biological
or chemical raw sewage solids sludges which will result from small flow
systems is not as extensive as our knowledge of conventional primary and
secondary sludges. These data will be required in order to design sludge
handling systems. In future research activities in the small flow treat-
ment plant field, gathering data on sludge handling will be of prime
importance.

Current Models of Small Advanced Waste Treatment Plants

There are very few examples of small Advanced Waste Treatment plants
which are commercially available at the present time. However, these
are worth discussing in some detail in order to demonstrate their
inherent advantages. 1In principle, physical-chemical plants differ
basically from biological plants in that they can be designed to be
much more compact than the latter, and so lend themselves better to
small or modular installations. Moreover, since all sucthdvanced
Waste Treatment plants consist of 2-3 distinctly different physical-
chemical treatment processes in series, obviously these varied elements
can be assembled in a variety of ways to serve any specific desired
purpose and to minimize space requirements. An array of processes is
available to effect: solids removal, organic removal, nutrient removal,
and, where necessary, some degree of inorganic removal. Since even
biological processes require solids removal, it is possible (as we
shall see) to substitute an Advanced Waste Treatment process for the
traditional gravity settling to effect an improvement in a biological
package plant, both in terms of treatment efficiency and space
requirements.



- 9.

There are several small plants with which we have some experience. The
small Advanced Waste Treatment plants which we shall consider are of
interest for three basic reasons: 1) they represent several distinctly
different process sequences; 2) they represent some of the combinations
of the physical-chemical treatment processes which are most likely to be
applied in the future, both at large or small scale; and 3) they
demonstrate applications in situations where small Advanced Waste Treat-
ment plants hold great promise for the future. Four different plants
shall be considered, three of which have been tested at a commercially
applicable scale, and the other of which is still being tested in the
laboratory.

Clarification-Carbon Treatment

The most popular physical-chemical treatment design currently being
evaluated consists of chemical clarification followed by granular
activated carbon adsorption, with or without an intermediate filtration
step. (See Figure 1). The Met-Pro Water Treatment Company of Lansdale,
Pennsylvania¥*, has designed a unit of this type (Model 1100-10) for the
treatment of laundry wastes. However, the plant has wider applicability,

The Met-Pro unit (see Plate 1)} consists of an upflow solids contact
clarifier followed by two-stage granular carbon treatment: the first
stage is a downflow column of carbon on an anthracite coal base and the
second stage is an upflow carbon column. The unit is rated at about
24,000 GPD. In our evaluation of this unit at Cincinnati, a comminuted
and degritted wastewater was dosed with any of several coagulants just
prior to entry into the sludge blanket, where the retention time was
about one hour. Supernatant overflowed a weir onto a 33" deep bed of
carbon (12 x 40 mesh) at a rate of between 1.3 and 2.5 gpm/sf. The
second (upflow) stage had the same amount of carbon as the first, and
the empty bed contact time for both stages was 16-32 minutes for our
range of flows. Carbon effluent was used to backwash the upflow carbon
bed. The operation is countercurrent in that spent carbon from the
upflow bed is used to replace spent carbon from the preceding downflow
bed. Spent carbon from the first contactor is discarded.

Before proceeding to the results of the plant evaluation, we should
consider the application intended for the plant so that the data can
be put in proper perspective. The situation is typical of many for
which this and similar small plants are envisioned, i.e., a remote
area where no other waste treatment facilities are within reach and
where some degree of water reuse is projected because water supply is
either in short supply or expensive.

#Mention of commercial products does not imply endorsement by the
Federal Water Quality Administration, U. S. Department. of the Interior.



MET-PRO PACKAGE PLANT
CLARIFIER IN INNERMOST |
CHAMBER & ADSORPTION

COLUMNS IN THE ANNULUS;
CHEMICAL FEEDER AT LOWER LEFT




- 11 -

The North Slope of Alaska is a developing area of oil production. Being
remote and highly susceptible to the effects of pollution, a treatment-
reuse scheme is a desirable goal. The Met-Pro plant was thought suitable
to serve the needs of work camps (see Plate 2) and two such plants have
been installed for waste treatment (see Plate 3). The total water use
of a 300-man camp might be 30,000 GPD. The principal opportunity for
reuse is for toilet-flushing, which would not require drinking water
quality. This use represents a very significant fraction of the total
water use, perhaps 6,000-8,000 GPD.

The Met-Pro plant was operated during 3-4 months on an 8-hour-per-day
basis. This permitted us to evaluate the effect of starting and stopping.
About 200,000 gallons were treated as part of 26 separate runs which tested
various coagulants, dosages, flow rates, and raw wastewaters. A summary

of the results is shown in Table 3. Results for all the runs were
averaged. The organic effluent level is obviously much superior to
biological secondary effluent. Microbiological quality is still somewhat
poor and disinfection might be in order. Some idea of the variability of
influent and effluent characteristics can be gained from the graphs showing
frequency distributions for COD, turbidity, and phosphate (Figures 4-6).

It should be noted that both COD and turbidity are always at least of
secondary effluent quality. The sharply inclined line for PO, effluent

is obviously meaningless here because high POQ values are due to

inadequate coagulant dosages.

The chemical costs are given in Table 4. The costs are FOB and do not
include freight.

Poliovirus I inactivation by disinfection was evaluated and the results

are given in Table 5. Two separate trials were made using both iodine

and chloramine. It is important to notice that even where water is being
used for non-potable purposes, the water must be thought of as potentially
for human contact. Therefore, aesthetic and microbiological criteria are
just as much of a concern as solids and organic removal standards.

Activated Sludge-Ultrafiltration Treatment

A quite different sort of small Advanced Waste Treatment plant is represented
by the biological 'package'" plant which has been upgraded by addition of an
Advanced Waste Treatment process. The IOPOR System is manufactured by
Dorr-Oliver, Inc., of Stamford, Connecticut¥. It consists of a high solids
activated sludge process followed by an ultrafiltration membrane for com-
plete solids separation. The use of the membrane to replace settling or
conventional filtration is intended to conserve space and to achieve a

#Mention of commercial products does not imply endorsement by the Federal
Water Quality Administration, U. S. Department of the Interior.



PLATE 2

WORK CAMP IN ALASKA

o T
.W@‘ :g‘: 3¢ "".ll
il 7 P §

o I
T h




i

i

|
Il

MET-PRO UNIT ON
SITE IN ALASKA

Q

- %

£

g T————

b

\
a \ w'—‘a&
- .
Pt it
“ i { o gy~ ' "

PLEIET TERE TR o P

R 7 L T bl s
T

[

LA 3

_E"[_



- 14 -

TABLE 3

SUMMARY OF PERFORMANCE

OF THE MET-PRO CLARIFICATION-CARBON PACKAGE PLANT
(FWQA, CINCINNATI, OHIO)

PARAMETER

coD

COLOR (UNITS)

TURBIDITY (JTU)

pH

TSS

TOTAL P

AMMONIA-N

ORGANIC-N

TOTAL COUNT (PER ML)
TOTAL COLIFORM (PER ML)
FECAL COLIFORM (PER ML)
FECAL STREPTOCOCCI (PER ML)

AVERAGE VALUES, mg/1

INFLUENT

330

48

91

7.6

151

6.7
21.1
7.8
6.45x10
278,000
59,000
13,840

6

EFFLUENT % REMOVAL
17 95
8.3 83
2.5 97

< 1.1 --
13.3 --
1.6 --
170,800 97.4
1,418 99.5
175 99.7
91 99.3

GPO 821-3571—-4



700-
600~

50Q-
400-

300

200

CcoD, mg/1

g mwgtoo

- 15 -

FIGURE 4

DISTRIBUTION OF INFLUENT & EFFLUENT COD
(MET-PRO PACKAGE PLANT)

[l e

Pl
I

30-

20—

FrrrT

D Sslnane

-

94.8% REMOVAL

0 5

° -~ EFFLUENT

1 | l ] 1 1 1 ] A

LY by

1

10 20 30 40 50 60 70 80 90
% OF VALUES LESS THAN A GIVEN COD



INFLUENT TURBIDITY, JTU

- 16 -

FIGURE 5

DISTRIBUTION OF INFLUENT & EFFLUENT TURBIDITY
(MET-PRO PACKAGE PLANT)

i

S B e L= =)
|

T T T I T T ] | T

INFLUENT

/

EFFLUENT ~G 00
~0 ©
00

o
o °_%
-

-
-

] 1 ! ] 1

11

O O O OO0O00—
& O N WO

]

| I I

] ] 1 J
10 20 30 40 50 60 70 80 90
% OF VALUES LESS THAN A GIVEN TUQBIDITY

L IN3N7443

nie “ALIQIC



/04-P, mg/1

O O OO0 —

-17 -

FIGURE 6
DISTRIBUTION OF INFLUENT & EFFLUENT PO,-P

(MET-PRO PACKAGE PLANT) °

L ! 1 H 1 1 1 I

INFLUENT

97.6% REMOVAL

EFFLUENT
o

1 ] |

1+ 11

1

|

i

10 200 30 40 50 60 70 80 90
% OF VALUES LESS THAN A GIVEN PO,-P



ALUMINUM SULFATE
FERRIC SULFATE
ACTIVATED CARBON

*capacity = 0.05
capacity = 0.75
capacity - 1.00

- 18 -

TABLE 4

CHEMICAL COSTS
FOR THE MET-PRO PACKAGE PLANT
(FWQA, CINCINNATI, OHIO)

QUANTITY COST COST
{1000 gal) (per 1b) (per 1000 gal)
2.51 1b 2.91¢ 7.3¢

2.51 1b 2.16¢ 5.4¢

1.67 1b 32¢ 53.5¢

1.25 1b 32¢ 40.0¢

0 84 1b 32¢ 26.8¢

LOW: FERRIC SULFATE AND CARBON (cap. = 1.00) = 32.2¢

HIGH: ALUMINUM SULFATE AND CARBON (cap. = 0.50) = 60.8¢

* .
capacity of the carbon to remove organics in: 1bs COD/1b carbon



- 19 -
TABLE 5

POLIOVIRUS I INACTIVATION AT 15°C
IN THE MET-PRO PACKAGE PLANT
(FWQA, CINCINNATI, OHIO)

RUN NO. DISINFECTANT CONCENTRATION pH KILL TIME
DOSE RESIDUAL (minutes)
mg/1 99% 99.9%

I I0DINE 5 3.0 7.3 16 25
IODINE 1 0.2 7.5 84 150

CHLORAMINE 15 14.9 7.3 25 60

Il IODINE 5 3.7 7.5 11 20
IODINE 2 1.6 7.4 27 44

CHLORAMINE 22 17.7 7.6 6 24



- 20 -

higher solids removal, the latter being necessary in view of the high
solids mode of activated sludge operation which is used.

Ultrafiltration is the lesser known counterpart of hyperfiltration, or
reverse osmosis, a process of increasing interest for desalination
applications. Ultrafiltration by definition removes only solids and no
inorganic salts. Although it requires a sophisticated hydrodynamic

system similar to that of RO, it is operated under a much lower pressure,
usually about 50 psi versus the 400-1500 psi required for RO. Like RO,

it has a problem with membrane flux decline, but this is usually controlled
by routine hydrodynamic cleaning techniques. Since ultrafiltration is
presently more expensive than settling or filtration, its principal current
application is in situations such as small Advanced Waste Treatment plants
where space is important, and where the product quality and consistency

of supply is vital.

The IOPOR System to be discussed is currently located on the top of
Pikes Peak (14,110 ft) in Colorado, and is thus perhaps the world's
highest sewage treatment plant. As with the case of Alaska, Pikes Peak
is a remote site where pollution hazards in the water-shed are great and
where water supply is likewise a difficult matter. (See Plate 5). The
wastes are generated largely by the tourist facilities on the Peak.

(See Figure 7).

Formerly, large quantities of potable water had to be trucked up the
mountainside over tortuous roads from the 10,000 foot level. This was
used for both potable and non-potable purposes. However, since the vast
ma jority of this demand was actually for non-potable water, specifically
for toilet-flushing, reuse of treated wastewater for this purpose will
make the water supply task considerably less difficult. The recent loss
of a tank truck over the mountainside emphasizes the hazards of water
supply to the Peak. Toilet-flushing represents a high proportion of the
total use because other uses are minimal. Little food preparation is
done on the premises. The IOPOR unit is designed to treat 15,000 GPD,
leaving only roughly 5,000 GPD to be trucked up the mountain for drinking
and washing water.

Since the population and tourist trade of Pikes Peak is projected to
increase steadily, both the water supply and pollution control aspects
are obviously of high priority. Moreover, this demonstration at a
remote site is potentially applicable for many other similar sites such
as resorts and parks. Special plant design requirements here include:
high product quality, both analytically and aesthetically, and ability
to function for extended periods on recycled flow (from overnight to
several days, up to 1007 recycle).



PACKAGE

PLANT

#,% \V o

W PIKES PEAK:




POTABLE WATER SUPPLY

POTABLE NON-POTABLE TOURIST
USE USE FACILITY
HOLDING GRINDER
TANK

L___DISINFECTION

ULTRA-
FILTRATION
CELL

MEMBRANE
S

T

=

HIGH-SOLIDS
ACTIVATED SLUDGE
PRESSURIZED
REACTOR

Fig. 7. SCHEMATIC FLOW DIAGRAM OF THE PIKES PEAK TREATMENT & REUSE SYSTEM

39aN7S 3LSYM =

_ZZ_



- 23 -

The IOPOR unit was tested for several months at .Colorado Springs, during
which time mechanical difficulties were corrected. (See Plate 5). A
summary of results for the preliminary testing are given in Table 6. Raw
sewage from the city was used as a feed. The unit performed extremely
and consistently well under a very heavy loading in every respect except
perhaps color. Effluent organics were generally of tertiary quality and
even the odor was minimal. Frequency distributions for influent and
effluent COD are shown in Figure 8; effluent COD was always better than
secondary quality.

The IOPOR unit was moved to Pikes Peak in August 1970 as soon as
necessary site construction was completed. Membrane modules and plastic
parts were removed with the onset of winter in late September, when the
Peak facilities and roads were closed. In the meantime, about 3 weeks
of operation was completed which included some recycling experience but
[...]
the rate of regeneration. The high pH of the limewater converts the

27



ammonium ion to unionized ammonria gas in solution. The ammonia laden
limewater is then pumped through a packed column through which heated
air is blown to remove the ammonia.

Pilot studies at Battelle-Northwest indicated a cost approaching

10¢/1000 gallons for their Zeolite method. At Lake Tahoe, where winters
are severe and the area is not readily accessible for chemical deliveries,
a cost of 15¢/1000 gallons has been estimated for a 7-1/2 mgd plant.

More reliable cost estimates will be available at the conclusion of the
present contract with Battelle-Northwest.

B. Ion Exchange for Nitrate Removal

Several attempts have been made to develop selective ion-exchange
processes for nitrate removal. Dow Chemical Company is presently under
contract to FWQA (Contract No. 14-12-808) to develop a nitrate removal
process based onthe use of a porous solid absorbent containing a nitrate-
selective water-immiscible extractant. The process has the advantages of
liquid ion-exchange technology and the ease of operation of the granular
bed resin systems.

Selective nitrate removal by ion exchange will not be feasible until
new resins are synthesized with a2 high selectivity for nitrate over other
anions present in the water. 1In addition, a suitable process for treating
the nitrate laden regenerants must be developed.

C. Chlorination of Ammonia

Ammonia can be oxidized to nitrogen gas by chlorinating te the break-
point with either chlorine gas or sodium hypochlorite. Four moles of
chlorine or hypochlorite per mole of nitrogen gas liberated are required.
Hypochlorite is more expensive than chlorine gas, but it is much safer
to transport andiendle,

Breakpoint chlorination, of course, also disinfects the wastewater
as well as oxidizing ammonia. However, the addition of 200-300 mg/l of
chloride ion would not be acceptable for many inland waters,

Assuming 20 parts of ammonia nitrogen in a secondary effluent, 200
parts of chlorine would be required for breakpoint chlorination. This
is equivalent to 1.5 1bs of chlorine per 1000 gallons or about 6¢/1000
gallons. To this must be added the cost of handling the corrcsive hydro-
chloric acid produced. Sodium hypochlorite may cost twice as much as
chlorine but associated costs are greatly reduced.

For more information on ammonia removal by selective lon exchange or break-
point chlorination, contact:

Dr. R. B. Dean

U. 5. Dept. of the Interior, FWQA
4676 Columbia Parkway

Cincinnati, Ohio 45226

Phone: 513-871-1820

For additional information on selective nitrate removal, contact Mr. R. A,
Dobbs at the same address.

28



PHOSPHORUS REMOVAL - GENERAL

Phosphorus is considered by many investigators to be the key nutrient

in breaking the eutrophication cycle, However, conventional secondary
plants are not efficient in phosphorus removal, Phosphorus enters a
plant in the highest oxidized form. But, no common biological systems
reduce phosphorus; therefore, it cannot be liberated in a gaseous form

as nitrogen, carbon, and sulfur are. Removal by biological means, then,
is limited to cell metabolic needs and whatever excess phosphorus can be
encouraged to be taken by and stored by the cells. The quantity stored
above the 1% required for maximum growth is usually classified as '"luxury
uptake.”

A few plants have reported efficient phosphorus uptake on a sustained
basis, including the San Antonio Rilling Plant and the Baltimore,
Maryland Plant. These results cannot be readily duplicated at other
plants by manipulation of operating conditions. We have not learned
enough about thephenomenon to take advantage of it. The removal of
phosphorus by biological synthesis and "luxury uptake" is not a
controllable process at this time.

If we are to reliably remove phosphorus from wastewaters on a sustained
basis, we must choose the chemical or the chemical-biological methods.
Strict chemical methods precipitate phosphorus either in the primary
settler or in a tertiary clarifier. The chemical-biological method
employs direct chemical dosing to the aerator of an activated sludge
plant. The chemically-bound precipitated phosphorus is removed with
the sludge and is not resolubilized during sludge disposal unless the
pH is substantially lowered. Effluent phosphorus concentrations of
1-2 mg/1 as P can be regularly achieved if theprecipitation is accom-
plished in the primary or secondary portions of the plant. Tertiary
lime clarification followed by filtration will lower the concentration
to less than 0.5 mg/l.

BIOLOGICAL PHOSPHORUS REMOVAL

The literature indicates that several factors exert an inrluence on
biological phosphorus removal. The rate of aeration and the aeration
time have been indicated by most investigators as the most important
criteria, the rate of air supply probably being the more critical of
the two. Aeration rates in the order of 3 to 7 cfm/gal and detention
times of 4 to 6 hours appear to be desirable.

There is some disagreement in the literature with respect to optimum
concentration of mixed liquor suspended solids (MLSS). Apparently,
increased uptake has been attained at both low and high MLSS from 500 mg/l
up to 4300 mg/l. At the San Antonio, Texas treatment plants, the optimum
appeared to be 1000 mg/l or slightly higher (1). It was also found that
the maximum overall phosphorus removal occurred at organic loadings of

45 to 55 pounds of BOD/day/100 pounds of MLSS under aeration.

29



It also appears essential from the literature that a dissolved oxygen
(DO) level of at least 2 mg/l should be maintained in the last half of
the aeration tank to insure that phosphorus will not be released in the
secondary clarifier. It is possible that a still higher DO level of

3 to 5 mg/l may be advantageous to maintain a minimum DO concentration
of 1.5 mg/l in the sludge until it is through the secondary clarifier.
Phosphorus leakage or resolubilization will occur in the secondary clar-
ifier when the sludge consumes available dissolved oxygen. It has been
suggested that solids detention time in final clarifiers should be less

than 30 minutes.

These key design criteria and operational parameters have not been suffi-
ciently isolated and identified to effectively predict and implement con-
trolled phosphorus removal by the solely metabolic mechanism. As more
data have been collected, an alternative chemical explanation has been
advanced (2). Simply stated this theory indicates, especially in hard
water areas, that phosphorus can be precipitated within the biological
floc as calcium phosphate at the end of the aeration period, where carbon
dioxide is scrubbed from the water by aeration and a substantial increase
in pH occurs. This amount of precipitated calcium phosphate and the pre-
cipitation of additional phosphorus by traces of iron, aluminum, and mag-
nesium normally present in wastewater would produce an efficient overall

removal.

The calcium phosphate theory has been tested at several treatment plants
with erratic results. Operating a segment of the Hyperion, California
Plant according to the guidelines outlined by the theory has greatly in-
creased the efficiency of phosphorus removal. At Baltimore, Maryland
where efficient phosphorus removal occurs routinely, observations show
no major increase in pH during operation. ©Studies at Texas City, Texas
where attempts were made to deliberately force calcium phosphate pre-
cipitation by the addition of 200 mg/l of lime to the aerator have not
shown efficient removal,

The preliminary data reported from these full-scale treatment plants

are still not complete or detailed enough at this date to confirm either
the metabolic or calcium phosphate precipitation theory. For further
information contact:

Dr. C. H. Connell

The University of Texas Medical Branch

Department of Preventive Medicine and
Community Health

Galveston, Texas 77550

or

Dr. R. L. Bunch or Mr. E. F. Barth
U. S. Dept. of the Interior, FWQA
4676 Columbia Parkway

Cincinnati, Ohio 45226

Phone: 513-871-1820

30



References

(1) Vacker, D., et al., "Phosphate Removal Through Municipal Wastewater
Treatment at San Antonio, Texas,'" Jour. Water Pollution Control
Federation, May 1967.

(2) Jenkins, D. and Menar, A. B., "The Fate of Phosphorus on Waste
Treatment processes: the Enhanced Removal of Phosphate by
Activated Sludge," Proceedings of the 24th Purdue Industrial
Waste Confererce, 1969.

PHOSPHORUS REMOVAL BY MINERAL ADDITICON TO THE PRIMARY OR SECONDARY

Mineral addition is out of the research stage and into the application
stage. Field experience on full-scale and large demonstration pilot
plants shows that ferrous, ferric, and aluminum salts can be equally
effective as phosphorus precipitants in wastewater. Plants can asccomplish
80 to 90 percent phosphorus removal with a minor investment in capital
equipment for chemical storage tanks, chemical pumps, and control equip-
ment (Barth, E. F. and Ettinger, M. B., 'Mineral Controlled Phosphorus
Removal in the Activated Sludge Process,' Jour. Water Pollution Control
Federation, August, 1967).

For trickling filter plants, the chemical precipitation should be
accomplished in the primary tank. Direct dosing of chemicals to the
trickling filter has not proven highly effective. A small dose of
polymer is needed to flocculate and settle the phosphorus which is
insolubilized by the mineral addition. Subsequent passage through the
trickling filter to satisfy metabolic needs serves as a polishing step.
Dow Chemical has conducted several studies of iron-polymer precipitation
in the primary at Midland, Lake Odessa, Grayling, and Benton Harbor,
Michigan. FWQA sponsored projects include Grand Rapids, Michigan (45 mgd)
and Richardson, Texas (1.5 mgd). For further information contact:

Mr. Ronald F. Wukasch
The Dow Chemical Company
2020 Abbott Road Center
Midland, Michigan 48640
Phone: 517-636-2634

With an activated sludge plant, it makes very little difference where

the point of addition of themetal ion is. Efficient removals have been
obtained when dosing raw wastewater before primary settling, after primary
settling, in the aeration tank, or near the mixed liquor exit point. Phy-
sical constraints of a particular plant may favor one point of addition
over another. However, the key factor in this approach is that no matter
where the metal ion insolubilizes the phosphorus, the overall plant effi-
ciency is dependent upon the ability of the biological floc to collect

31



these dispersed precipitates and remove them from the final plant effluent.
Polymer addition in the primary is not necessary for an activated sludge

plant as the naturally occurring polymeric materials in the mixed liquor

will serve the same purpose. FWQA sponsored projects of phosphorus pre-
cipitation in an activated sludge plant include Penn State University (2 mgd),
Texas City, Texas (0.75 mgd), University of Notre Dame (50,000 gpd), Man-

assas, Virginia (1 mgd), Xenia, Ohio (1 mgd), and Detroit, Michigan (7,000 gpd).
For more Information contact:

Mr. E. F. Barth

U. S. Dept. of the Interior, FWQA
4676 Columbia Parkway

Cincinnati, Ohio 45226

Phone: 513-871-1820

Dosages of 1.5 to 2.0, on a molar basis, of metal ion to phosphorus can
produce effluents with a residual total phosphorus of 1 milligram per
liter or less consistently on full-scale application. As is true with
other parameters such as BOD, COD, and suspended solids, if very low re-
siduals are desired, filtration of the effluent would be required. If
commercial aluminum and iron minerals are used, the chemical cost will
vary from 2-5¢/1000 gallons, depending on thephosphorus concentration
and the chemical employed. If waste pickle liquor is available fcr the
cost of trucking only, the chemical cost may be as low as 0.5¢/1000
gallons.

The mineral addition process can be superimposed on the three sludge
biological denitrification process to achieve efficient phosphorus, ni-
trogen, carbon, and suspended solids removals in one integrated treatment
sequence (Barth, E. F., et al., "Chemical-Biological Control of Nitrogen
and Phosphorus in Wastewater Effluent,”" Jour. Water Pollution Control
Federation, December, 1968). 1In this process, the recommended major point
of mineral addition is to the high-rate unit with a small polish dose to
the denitrification unit to precipitate residual phosphorus.

LIME PRECIPITATION OF PHOSPHORUS

Dorr-Oliver's Phosphate Extraction Process (PEP) is the only commercially
advertised lime precipitation process for use in the primary. In this
process, a solids contact type reactor-clarifier is used instead of a
conventional primary settler. Clarifier underflow solids are recycled

to the raw sewage to maintain 500-2,000 mg/l of suspended solids in the
reactor. The objective of the PEP process is to achieve 80% phosphorus
removal in the primary, depending on the subsequent activated sludge step
to increase overall removal to 90% or greater. For further information
contact:

Mr. O. E. Albertson
Dorr-Oliver Incorporated
International Headquarters
Stamford, Connecticut 06904
Phone: 203-348-5871

32



Currently, lime precipitation is also being considered as the first

step it a chemical-physical treatment sequence for raw wastewater that
does not include a biological unit. Subsequent units in the sequence
include lime recovery, filtration, carbon adsorption and possibly ammonia
stripping.

The above sequence is similar to the tertiary sequence demonstrated for
several years at Lake Tahoe's 7.5 mgd Water Reclamation Plant. The Lake
Tahoe Plant utilizes secondary effluent as feed water. Phosphorus removal
costs at Tahoe vary monthly from 6-8¢/1000 gal. including amortization,
operating costs, and recalcination.

For additional information on chemical-physical treatment of raw waste-
water, contact:

Mr. J. M. Cohen

U. S. Dept. of the Interior, FWQA
4676 Columbia Parkway

Cincinnati, Ohio 45226

Phone: 513-871-1820

For additional information relative to Lake Tshoe's operations, contact
Dr. R. B Dean at the same address.

33



ADVANCED WASTE TREATMENT RESEARCH LABORATORY
CINCINNATI, OHIO

CURRENT STATUS OF ADVANCED WASTE TREATMENT PROCESSES

July 1, 1970

DISSOLVED REFRACTORY ORGANICS

PPB 1702

Division of Process Research & Development
Federal Water Quality Administration
U. S. Department of the Interior

35



DISSOLVED REFRACTORY ORGANICS

PPB 1702

PROCESSES FOR ORGANICS REMOVAL

I. Introduction

Most liquid wastes, both domestic and industrial, contain a complement
of organics which must be removed or altered before discharge. The
classical approach and the method now most widely used has been biologi-
cal oxidation. Decades of research have produced a great variety of
processes, all dependent on biological activity, to consume organics for
energy and for cell protoplasm. Biological oxidation has limitations:
some organics are not degradeable, toxic materials must be avoided and
low temperatures slow biological activity., Recognition of these limita-
tions plus the need to produce increasingly higher quality effluents for
discharge or for reuse, led AWT to search for alternatives to biological
treatment.

Several processes for removal of organics from both domestic and indus-~
trial waste streams are in varying stages of development. These are:
1, Granular activated carbon
2., Powdered activated carbon
3. Adsorbent resins

4. Oxidation processes
II. Granular Activated Carbon

Activated carbon is an adsorbent medium characterized by an extensive
system of internal pores which provide it with a very large surface area
per unit of weight. This large area plus the variety of functional groups
(acidic, basic, oxygenated, etc.) attached to the surface give activated
carbon a significant adsorptive capacity for most dissolved organics in
wastewater. The carbon, when exhausted, can be reused after regeneration
by heating to high temperature (ca 1700°F).

The method of application is primarily determined by the particle size
of the carbon to be used. Granular carbon, in the mesh size range from
8 x 30 to 40 x 60, 1s generally contacted with the wastewater in a fixed

36

GPO 821-571-12



or fluidized bed of carbon. Originally, carbon adsorption was con-
sidered as a tertiary treatment to supplement biological processes to
produce a high quality product of reuseable quality. More recently,
the main thrust of research has shifted from the treatment of biologi-
cal secondary effluent to treatment of clarified raw sewage. Success
in the latter effort will provide the sanitary engineer an alternative
to biological treatment.

One of the first large-scale applications of granular carbon to waste-
water treatment was the South Tahoe Wastewater Reclamation Plant.

This 7.5 mgd granular activated carbon plant treats secondary effluent
after clarification by lime and mixed media filters. The carbon
effectively reduces an influent BOD from 5-20 mg/l to 2-5 mg/l; COD
from 20-30 mg/1l to 2-10 mg/l; and color from 20-50 to less than 5 units.
The average dosage of carbon to accomplish this treatment has been

300 1b/million gallons of treated wastewater.

Large-scale studies at Pomona have substantially confirmed the results
obtained at Tahoe. Carbon dosage, however, was found to average about
350 1bs/million gallons. Here, too, effluent quality has been good.
Total COD was reduced from 47 mg/l to 9.5 mg/l; color from 30 units to
3 units and turbidity from 10 JTU to 1.6. Significantly the CCE, which
has been used as a measure of water quality for drinking water supplies,
was 0.014 mg/1, substantially below the recommended 0.2 mg/1.

These two large-scale studies plus bench investigations firmly estab-
lished that activated carbon can produce effluents with low organic
contents and at a cost that is reasonable. To make the process economic
it was recognized very early that multiple use of the carbon, in contrast
to the single use practiced in water treatment, was necessary. Current
regeneration techniques using temperatures of 1600-1700°F plus steam have
been able to recover 92-95% of the carbon. Some losses, both physical and
chemical, do occur during regeneration. Attempts to regenerate carbon in
situ with chemical oxidants or caustic washes have not been successful.

The manner in which the carbon is contacted with the wastewater has been the
subject of considerable investigation. The wastewater can be upflow or
downflow; the carbon can be static or moved continuously or in slugs; or

a fluidized bed can be used. In most of these applications pressure has
been used to maintain flows. Simple gravity flow contactors (using lower
flow rates) have been suggested as economic. Recent estimates by Swindell-
Dressler show that the gravity flow system is less expensive by about
24/1000 gallons in spite of the smaller flow rate. Flow rates in pressure
systems have ranged 6-10 gmm/ft? while gravity flow will range 2-4 gpm/ft<.

37



The most thorough estimate of the cost of treating secondary effluent by
carbon adsorption was prepared by Swindell-Dressler. Various systems were
subjected to side-~by-side economic analyses, using data then available in
the literature. Total costs have ranged from as little as 8.5¢/1000 gallons
for the gravity system to as much as 12.5¢/1000 gallons for a 10 mgd plant.

These studies and others have clearly established that activated carbon
can produce good quality effluents from secondary effluent at some reason-
able and predictable cost.

A more recent concept in the use of activated carbon is replacement of the
biological secondary treatment process in conventicnal treatment. The
process sequence consists of chemical clarification of raw sewage by either
organic flocculants or by metal coagulants, when phosphate removal is desired,
followed by carbon adsorption. To date, technical feasibility has been
demonstrated only at small scale, but full-scale application will be demon-
strated within the next two years.

Some impressive information has already been developed on this process
which could replace biological treatment by a purely physical-chemical
process. Calgon's studies of the treatment sequence (clarification-carbon)
has shown the following removals are obtainable when conte~t time with the
carbon is 24 minutes; suspended solids 93%; BOD 93%; COD 81% and TOC 75%.
When metal coagulants are used in the clarification step, phosphate removals
in excess of 90% can be obtained.

Pilot scale investigations at the Lebanon Pilot Plant of AWTRL have shown
that lime clarification followed by carbon adsorption of primary effluent
can consistently produce an effluent equal or better in quality than
secondary biological treatment. Over five million gallons of primary
effluent were processed to produce an average effluent product containing
10 mg/1 TOC and BOD with a range of 2-23 mg/l. Effluent turbidity averagal
less than 2 JTU end phosphate removals were consistently 90% or better.

Some advantages that can be cited for a physical-chemical process are:

1. Substantially less land would be required. Calgon claims as
little as 1/10.

2. Capital costs for conventional plants may be 30-40% greater than
that for the P-C plant.

3. P-C process should be less influenced by shock loads, low

temperature and by substances which would be toxic to a
bioclogical system.

38



4. The plant should be easy to operate and could be readily
adjusted to produce a ranging quality of effluent as desired.

5. Odor problems should be minimal.

6. Significantly, much less sludge will need to be handled. For
example, a conventional 10 mgd activated sludge plant will
produce about 150,000 gpd of sludge, about 70% of which, or
105,000 gpd, is secondary sludge. The P-C plant could very
well reduce the volume to about one-half of the total, depending
on the flocculant used, and this sludge should be readily
filterable.

A major disadvantage of the P-C process is that ammonia nitrogen

will be unaffected. Substantial reductions of organic nitrogen can be
expected through solids removal both by the clarification step as well
as by the filtering function of the carbon beds.

The plant which will probably be the first to demonstrate the P-C

process sequence is located at Rocky River, Ohio. While the original
process envisicns polymer flocculation, phosphate removal and clarification
is being studied for possible use. The carbon adsorption plant will consist
of eight pressure contactors, 25 feet high (15 feet of carbon bed) and 16
feet in diameter, and will process a peak flow of 20 mgd (nominal flow of
10 mgd). Flow rate will be 4.3 gpm/ft< with a peak rate of 8.6 gpm/ftz.
Carbon will be thermally regenerated at an anticipated rate of 300-500
lbs/day/million gallons. Loss on regeneration is expected to be no more
than 5%. Effluent quality objectives are 15 mg/l BOD and 10 mg/l suspended
solids, but actual quality may exceed these.

Another plant at Painesville, Ohio, will be designed for a flow ©of 5.0 mgd,
part of which (up to one-half) consists of oil and chemical wastes.
Fluctuations of pH from 2-11 and the presence of high concentrations

of phenol and chlorine would make biological treatment difficult if not
impossible.

Preliminary studies have shown that the wastewater can be effectively
clarified (and phosphate precipitated) by ferric chloride. Initiel plans
call for clarification, roughing sand filters and gravity-flow carbon
contactors. The latter will be 15 feet deeg, containing 8 x 30 mesh carbon
in columns operated in parallel at 2 gpm/ft<. Effluent quality objectives

are;gﬁoD, 20 mg/1; COD, 30 mg/l; phosphates 80% removal and suspended solids
10 1. '

39



Status Summary

The technical feasibility of adsorption of organics by activated carbon

has been well established. Regeneration of exhausted granular carbon can
be considered to he operational. It remains for the two P-C demonstration
plants discussed above to provide operational and cost information. If
cost of P-C treatment is comparable to conventional biological secondary
and for comparable effluent quality, then increasing numbers of these plants
will be used. FReliability of the effluent quality, the smaller land
requirements, the freedom from toxic influences, the lack of odor nuisance
in areas of popuvlation, are some of the reasons why P-C plants will find
increasing use.

JII. Powdered Activated Carbon

Powdered carbon has developed into a rival of granular carbon. Its finer
grain size increases the kinetics of adsorption such that 90% of its
adsorption equilibrium is attained in less than 10 minutes. Powdered
carbon is dosed in slurry form, after which it 1s separated by sedimenta-
tion following polymer flocculation. Other methods of separation are
being investigated. Powdered carbon has the advantage over granular in
that its cost is about 1/3 as great. Unit cost and the possibility to
control the dosage applied are two of the advantages over granular.

Powdered carbon can be applied to either primary or secondary effluent
and is being tested on both feeds. Determination of the technical and
economic feasibility must await the results of contracts with Eimco Corp.
and Infilco. In contrast to granular carbon regeneration, recovery of
spent powdered carbon has been accomplished only in small prototype
furnaces. Larger scale regeneration will have to be done before the
powdered carbon process is a practical alternative to granular carbon.

IV. Other Methods for Organic Removal

At the present time, powdered and granular carbon provide the reagents

of choice for removal of organics. Other methods, however, are being
investigated as alternatives to carbon or for specialized applications.
Adsorbent synthetic resins are available and newer ones are being
developed which have the ability to sorb organics without any substantial
inorganic exchange capacity. At this point of development, sorbent resins
are not likely to replace carbon but the search for better ones is
continuing.

A variety of chemical oxidation methods have been investigated such as

chlorine catalyzed by U-V light, metal catalyzed photo-oxidation and
ozone. Of these, only ozone appears to be promising. Technical

40



feasibility was established in the la boratory by Airco, Inc., which is
currently constructing a 50,000 gpd plant to establish economic
feasibility. Because of the cost of ozone itself and the rather large
doses, up to 100 mg/l, required for oxidation, application is likely
to be limited to treatment of low organic content feeds, such as carbon
effluents which need further organic reduction. A valuable benefit of
ozonation is its disinfection of the waste stream.

41



Recent Publications and Reports
Oxidation and Adsorption in Water Treatment Theory and Application. The
University of Michigan Dept. of Civil Engineering, Division of

Sanitary and Water Resources Engineering, February 1965.

Bishop, D. F., et al., "Studies on Activated Carbon Treatment". Jour. WPCF,

February 1967.

Removal of Organic Contaminants. Sorption of Organics by Synthetic Resins
and Activated Carbon. Sanitary Engineering Research Laboratory,
College of Engineering and School of Public Hemlth, University of

California, Berkeley, SERL Report No. 67-9, December 1967.

Masse, Arthur N., "Removal of Organics by Activated Carbon". Robert A.

Taft Water Research Laboratory, August 1968. (mimeo)

A Comparison of Expanded-Bed and Pack-Bed Adsorption Systems. Robert A.

Taft Water Research Center Report No. TWRC-2. December 1968.

Ozone Treatment of Secondary Effluents from Wastewater Treatment Plants.

Robert A. Taft Water Research Center Report No. TWRC-4. April 9, 1969.

Nutrient Removal and Advanced Waste Treatment. Robert A. Taft Water
Research Laboratory. Symposium on April 29-30, 1969, at Stouffer's

Inn, Cincinnati, Ohio.

42



Appraisal of Granular Carbon Contacting. Phase I Evaluation of the Literature
on the Use of Granular Carbon for Tertiary Waste Water Treatment.